

Compressive strength of 100 mm cubes of Natural Cement concrete after immersion in solutions A-G for 3 years

Compressive strength data given is the mean of results for 3 duplicate samples

Project report number 79886/M6
Commercial in confidence

©Building Research Establishment Ltd 2001

Solution Identity	Compressive strength after 1 year solution immersion. (Mpa)	Compressive strength after 3 years solution immersion. (Mpa)	Percentage of 28 days compressive strength	Percentage of compressive strength of sample stored in water for 3 years
A	81	89	187	99
B	83.5	89.5	188	99
C	80	89	188	99
D	85	89	187	99
E	81	87.5	184	97
F	83	89	187	99
G (water)	81.5	90	189	100